=

CROSSFIRE

MOTORCYCLES

Rover 125 Engine Manual

1. CYLINDER HEAD COVER

REF.No. |PART NAME QTY
1 Cover,Cylinder Head 1
2 Cylinder Head Cover,RH 1
3 Cylinder Head Cover,LH 1
4 Cover,Valve 2
5 Gashet,Cylinder Head Cover 1
6 Gashet,Cylinder Head Cover,RH 1
7 Gashet,Cylinder Head Cover,LH 1
8 Cap Nut M7 4
9 Steel Washer 7 3
10 Copper Washer 7 1
11 Bolt M6x16 4
12 O-ring 29.6x3.2 2
13 Bolt M6x110 1
14 Bolt M6x20 2
15 Spark Plug A7TC 1
16 Aluminium Washer 6 1

=~ CROSSFIRE

MOTORCYCLES

REF.No.

2. CYLINDER HEAD

PART NAME

2
2

Cylinder Head Sub-Assy

Guide,Intake Valve

Guide,Exhaust Valve

Gasket,Cylinder Head

Inlet Pipe

Gasket,Inlet Pipe

Stud M6x32

Bolt M6x23

Ol |N|o|a|(_|w[N |-

0O-Ring 27x2.0

N
o

Insulating Mat,Inlet Pipe

-
-

O-Ring 9x1.6

N
N

Bolt M6x28

AN~

L= CROSSFIRE

MOTORCYCLES

REF.No.

3. CAMSHAFT & VALVES
PART NAME

Oil seal,Valve Stem

0
2

Camshaft Assy

Rocker Arm, Valve

Shaft,Rocker Arm

Intake Valve

Exhaust Valve

Outer Spring,Valve

Inner Spring,Valve

Ol |N|o|o|(_|w[N |-

Spring Retainer,Upper

-
o

Spring Cone.Valve

-
-

Adjusting Screw,Valve Gap

N
N

Lock Nut

LN
w

Rocker Arm Assy

-
N

Locate Plate

S INININIBRINININ[=2=2ININd] =N

o L7~ CROSSFIRE

MOTORCYCLES

REF.No.

3. TIMING CHAIN & TENSIONER
PART NAME

Timing Driver Sprocket(28)

3

Timing Chain(84T)

Tensioning Arm

Tensioning Roller

Screw

Spring

Tensioning Bar

Cap

Ol |N|o|o|(_|w[N]|—-

Guiding Wheel

-
o

Pin,Guiding Wheel

-
-

CHAIN TENSION CONTACT ROLLER I

-
N

AluminiumWasher 8

N
w

Sealing Plug M14x1.5

-
H

Bolt M5x12

N
(]

Aluminium Washer 14

-
(o]

CHAIN TENSION CONTACT ROLLER Il PIN

alalwlalalalalalalalalalalala]=

L= CROSSFIRE

MOTORCYCLES




4. CYLINDER

REF.No. |PART NAME QTY 7
1 Cylinder 1 (L
2 Cylinder Gasket 1
3 Bolt 6x23 1 T
4 1
5 Dwoer Pin 8x14 2
6 3 —
7 |Dwoer Pin 8x12 2 L= CROSSFIRE
8 Packing Rubber 11.5x16x2.5 1
7 caossne

REF.No. |PART NAME QTY
1 Right Crankcase Cover 1 4
2 Gasket.Crankcase Cover,RH 1 i
3 Dipstick 1
4 Clutch Lever Comp 1 T
5 Clutch Plate Set 1
6 |Ball Retainer Comp 1 i 13
7 Clugtch Adjusting Bolt 1
8 Oil Tube 1
9 Spring 1
10 Cord Clip 1
11 Washer MM 1
13 O-Ring 18x3.5 1
14 O-Ring 7.5X1.9 1
15 Hex Nut 8MM 1
16 Dowel Pin 8x12 2
REF.No. |PART NAME QTY ‘L ; . z
17 |Bolt 6x40 5 * ; 3
18 Bolt 6x65 2
19 Bolt 6x80 1 o 13
20 |Clutch Cover 1 i
21 Screw 6x14 2

7. CLUTCH

REF.No. |PART NAME QTY
1 Cluth Hood 1
2 End Cover 1
3 Gasket 1
4 Clutch element 1
5 Bush 1
6 Friction disk A 2
7 Drive Plate A 1
8 Drive Plate B 1
9 Drive Disk B 1
10 Drive Plate 1
11 Clutch Spring 4
12 Spring 5x10 4
13 Damping Spring 4
14 Clutch Blocks 32
15 Spring 1
16 Collar 1

L7~ CROSSFIRE

MOTORCYCLES

7. CLUTCH

REF.No. |PART NAME QTY
17 Spring Collar 1
18 Washer 1
19 Primary Driver Gear(67Z) 1
20 Sleeve,Drive Gear 1
21 Primary Driver Gear(18Z) 1
22 Lock Nut M14x1 1
23 Lock Washer 14 1
24 Washer 14 1
25 |Washer 5 4
26 Circlet 1
27  |Screw M5x10 4
28 Screw M5x10 4
29 Roller Bearing 6000 1
30 Clutch Set 1

L7~ CROSSFIRE

MOTORCYCLES




MOTORCYCLES

8. LEFT CRANKCASE COVER & MAGNETIC MOTOR L7~ CROSSFIRE

3

REF.No. |PART NAME

Crankcase Cover,LH

Rear Cober.LH

Gasket,Crankcase,LH

Magneto Assy

Rotor,Magneto

Stator,Magneto

Wire Clamp 6

A.c generator cap

Olo[N[o|jo|~|lw N]|=

hole plug

N
o

Lock Nut

-
-

O-ring 27.4x2.4

N
N

O-ring 13.8x2.5

-
w

Bolt M6x16

—_
SN

Set Pin 8x12

NNiNnalalalalalalalalalalalala

N
[&)]

Bolt M6x22

8. LEFT CRANKCASE COVER & MAGNETIC MOTOR L7 CROSSFIRE

MOTORCYCLES

REF.No. |PART NAME QTY
16 Bolt M6x28 2
17 Bolt M6x32 2
18 Bolt M6x50 1
19 Bolt M6x70 1
20 Screw M5x16 2
21 Wire Clamp 1
22 Screw M5x6 2

9. OIL PUMP = CROSSFIRE

MOTORCYCLES

3

REF.No. |PART NAME

1 Oil pump Assembly

Driven gear

Oil pump body

Oil pump cover

Oil Pump Gasket

Oil pump outer rotor

Oil pump shaft

3
4
5
6 Oil pump inner rotor
7
8
9

Collar

10 Screw M6x35

1" Screw M6x30

12 Set pin 3x16

13 Bolt M5x10

Nl lalnd]alalalalalalalala]la

14 Washer 6
15 Limit pin
10. STARTING CLUTCH = crossFIRE

REF.No. |PART NAME QTY

1 Oil Separate Plate 1

2 Starting Chain,62T 1 -

3 Starter Chain Guide 1

4 Starter Chain Protector 1

5 Starting Sprocket Comp 1

6 Starting Sprocket Setting Plate 1

7 Body,Start Clutch 1

8 Spring 3

9 Bush,Spring 3

10 Covering Plate,Starting Clutch 1

12 Starting Sprocket Collar 1

13 Roller 10x10 3

14 Screw M8x16 3

15 Oil seal 30x42x4.5 1

16 Oil seal 18.9x30x5 1

17 O-ring 107%2 1

MOTORCYCLES

10. STARTING CLUTCH E-' CROSSFIRE

REF.No. |PART NAME QTY g
18 O-ring 6.8x1.9 2
19 [Screw M6x16 2
20  |Screw M6x12 1
21 Start Clutch Assy 1
22 Sprocket 1




11. STARTING MOTOR

REF.No.

PART NAME

Starting motor

3

Sprocket,Small

Wire Harness Starting

O-ring

Bolt M6x50

Collar 12

Washer 4

o IN|oo|g|(h|W[IN]|—=

Screw M4x6

alalalw|l=al=a]=~

L= CROSSFIRE

MOTORCYCLES

12. CRANKCASE

REF.No. |PART NAME QTY
1 Crankcase Sub-Assy,RH 1
2 Gasket,Crankcase 1
3 Crabkcase Sub-Assy,LH 1
4 Exhaust Pipe 1
5 Oil Seal 11.6x24x10 1
6 Clamp 1
7 Bolt A,Cylinder 2
8 Bolt B,Cylinder 2
9 O-ring 29.6x3.2 1
10 Dower Pin 10x14 2
11 Drain Plug M12x1.5 1
12 Crown Bolt M6x65 3
13 Crown Bolt M6x50 1
14 Crown Bolt M6x60 2
15 Pipe Clamp 1
16 3
17 1
18 Oil gauze filter 1
19 Spring 1

L7~ CROSSFIRE

MOTORCYCLES

13. CRANKSHAFT & PISTON

REF.No. |PART NAME QTY
1 Crankshaft & Connecting Rod 1
2 Piston Ring Set 1
3 Piston 1
4 Piston Pin 1
5 Cirelip,Piston Pin 2
6 Connecting Rod 1
7 Crankshaft,RH 1
8 Crankshaft,LH 1
9 Pin,Crankshaft 1
10 Drive Sprocket, Timing(14T) 1
11 Woodruff Key 1
12 Bearing 62/22X3 2
13 Bearing 1
14 Piston Ring(l) 1
15 Piston Ring(Il) 1
16 Qil ring,3-piece 1
17 Oil pump Driving Gear 1

L7 CROSSFIRE

MOTORCYCLES

14. TRANSMISSION

REF.No. |PART NAME QTY
1 Main Shaft 1
2 Countershaft 1
3 1st Gear,Countershaft 1
4 Retainer,Gear 1
5 2nd Gear,Main Shaft 1
6 2nd Gear,Countershaft 1
7 3rd Gear,Main Shaft 1
8 3rd Gear,Countershaft 1
9 Drive Reverse Gear 1
10 Driven Reverse Gear 1
11 Snap Ring 1
12 Spline Washer 1
13 Spline Washer 1
14 Snap Ring 1
15 Main Shaft Assy 1
16 Countershaft Assy 1

L=~ CROSSFIRE

MOTORCYCLES




14. TRANSMISSION

REF.No. |PART NAME QTY
17 Main Sprocket 1
18 Fixing Plate,Sprocket 2
19 Oil seal,Countershaft 2
20 Bolt M6x8 2
21 Bearing 6203 2
22 Bearing 6201 1
23 Bearing 6001 2
24 Bolt M6x20 1
25 Supporting Plate,Reverse Shaft 1
26 Reverse Shaft Set 2
27  |Spline Washer 1
28 Snap Ring 1
29 Spline Washer 2
30 Dowel,Supporting Plate 1

L7 CROSSFIRE

MOTORCYCLES

15. GEARSHIFT DRUM

REF.No. |PART NAME QTY
1 Fork(l) 1
2 Guide pin 2
3 Circlip 2
4 Gear Shift Drum 5
5 Gear Shift Drium Stopper Plate 1
6 Bolt 1
7 Locator,Gearshift 2
8 Torque Spring 2
9 Shaft,Gearshift 1
10 SWITCH PRESSBOARD 1
1" Spring,Shifter 1
12 Back Spring,Gearshift Shaft 1
13 Shift Return Spring Pin 1
14 Roller ®3x8.5 1
15 Gear Indicating Contactor Set 1
16 Gearshift Indicator(ll) 1
18 Screw M6x12 1

=~ CROSSFIRE
15
‘;-6 e @%‘16
s
\\\ \ .L L I 1
T A
\\\ 4 I \'
b7 t—%'?
Q&\tS___:a___ -®@ 11
12
—— Py %M
/
AN \ 10— 18
16 00




